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Table 1 Bending test results.

Bending Failure Young's
Specimen strength strain modulus

[MPa] [%] [GPa]
P-CFRTP 584 1.49 46.2
H-CFRTP 660 1.56 46.2
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Fig.1 Stress-strain curve of P-CFRTP and
H-CFRTP.

(b) H-CFRTP
Fig.2 Cross section of P-CFRTP and
H-CFRTP after fracture.
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